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Main Parts List

REF PART # DESCRIPTION REF  PART # DESCRIPTION

1 PT33307001 PHLP HD SCR M4-.7 X 12 37 PT33307037 CUTTERHEAD ASSEMBLY

2 PT33307002 |BELT COVER 37-1 |PT33307037-1 |GIB

3 PT33307003 |V-BELT 2V X 25.5L RIBBED 37-2 |PT33307037-2 |HEX BOLT M5-.8 X 8

4 PT33307004 |DRIVE PULLEY 37-3 |PT33307037-3 [KNIFE FIXED PLATE

5 PT33307005 |HEX NUT M8-1.25 37-4 |PT33307037-4 |CUTTERHEAD 3-1/4" 2-KNIFE

6 PT33307006 |CUTTERHEAD PULLEY 37-5 |PT33307037-5 |SET SCREW M5-.8 X 8

7 PT33307007 |TAP SCREW M4 X 14 37-6 |PT33307037-6 |KNIFE 3-1/4" X 1/4" X 1/16"

8 PT33307008 |SPINDLE HOUSING 37-7 |PT33307037-7 |CUTTERHEAD SUPPORT PLATE

9 PT33307009 |BALL BEARING 608-2RS 38 PT33307038 BALL BEARING 699-2RS

10 [PT33307010 |SEAL 21.5 X 25 X 3.5 39 PT33307039 REAR SHOE

11 [PT33307011 BALL BEARING 6200-2RS 40 PT33307040 STEEL BALL 3MM

12 |PT33307012 |SEAL 30 X 33.4 X 3.5 41 PT33307041 COMPRESSION SPRING 0.5 X 3.4 X 6.6
13 |PT33307013 |FLAT WASHER 4MM 42 PT33307042 EJECTION PORT DIRECTION SWITCH
14 [PT33307014 |FLAT HD SCR M4-.7 X 10 44 PT33307044 CUTTERHEAD COVER

15 [PT33307015 |ARMATURE 45 PT33307045 TORSION SPRING

16 |PT33307016 |BALL BEARING 607-2RS 46 PT33307046 DEPTH KNOB COVER

17 [PT33307017 |FAN BAFFLE 47 PT33307047 DEPTH KNOB

18 [PT33307018 |STATOR 48 PT33307048 DEPTH KNOB SCALE

19 [PT33307019 |TAP SCREW M4 X 20 49 PT33307049 DEPTH KNOB MOUNT

20 |PT33307020 [FLAT WASHER 4MM 50 PT33307050 COMPRESSION SPRING 3.5 X 26 X 40
21 |PT33307021 MOTOR BASE 51 PT33307051 FOAM PAD

22 |PT33307022 (RUBBERBUMPERS5 X 7 52 PT33307052 FRONT SHOE

23 |PT33307023 [PHLP HD SCR M4-.7 X 20 53 PT33307053 TORSION SPRING

24 |PT33307024 |CONTROLLER WL-P-JD 54 PT33307054 DOWEL PIN 1-5/8 X 3/32

25 |PT33307025 [TAP SCREW M3 X 10 55 PT33307055 KICKSTAND

26 |PT33307026 |PLANER BODY 56 PT33307056 KNOB BOLT M5-1 X 15, D24, WING
27 |PT33307027 [TOOL HOLDER 57 PT33307057 CARRIAGE BOLT M6-1 X 16

28 |PT33307028 [WRENCH 8MM OPEN-END 58 PT33307058 FENCE MOUNTING BRACKET

29 |PT33307029 [HEX WRENCH 2.5MM 59 PT33307059 FENCE

30 |PT33307030 [TRIGGER SWITCH HL-10A 10A 250V 60 PT33307060 KNOB M4-1, D4, WING

31 |PT33307031 TRIGGER LOCK 61 PT33307061 DEPTH GAUGE

32 |PT33307032 [COMPRESSION SPRING 0.6 X 5.8 X 23 63 PT33307063 TAP SCREW M4 X 12

33 |PT33307033 [HANDLE COVER 64 PT33307064 MACHINE ID LABEL

34 |PT33307034 [BATTERY TERMINAL COVER RIGHT 65 PT33307065 QR CODE LABEL

35 |PT33307035 [BATTERY TERMINAL COVER LEFT 66 PT33307066 GRIZZLY PRO LABEL

36 |PT33307036 |TERMINAL BLOCK

Parts breakdown provided for reference only. Not all parts shown are available for purchase.
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